
-


4 



--

MAtM GROUP 4 

FRONT AX LE 

STEE HING 

Illustration 

00 Front axle 

01 Front axle beam 23 

05 Front suspension A 23 

11 Springs, front 823 

13 Shock absorbers, front B 23 

15 Steering gear 24 

15 Steering wheel, steering column A 24 

15 Steering drop arm, tie rods, steering damper B 24 

98 Repair kils 

...
 
Type '1 4 - 1 

SuPp. menl B 



MAIN GROU P 4 FRONT AXLE Front axle bearn 

STEERING 

7 

3 

2 

6 

10 14 
8 

Illustration 23 Type 3 4 - 2 
SUD f.l Iernent 8 



MAIN GROUP /I FRONT AXLE 

STEERING 

Key Port No. Description Qty. Type and model 

311 400 025 J 

311 400025 L 

312400025 J 

312400025 L 

361 400025 

311 401 e21 B 

( 1) 312 401 021 B 

FRONT AX LE 

Front axle 

from Ch. No. 316000001 to 3112500000 

Replace 

for Models 361,363,365,367 except M 267; 

M 249: 361, 363,365,367: 

311 411 309 by 361 411 309 

for Mode Is 343, 345: 

311 415371 A by 341415371 A 

311 415818 B by 341 415818 B 

Front axle 

fromCh. No. 3122000001 

F rant axle 

from Ch. No. 316000001 to 3112500 000 

Replace 

for Mode 1s 362,364,366,368; 

M 249: 362,364,366,368: except M 267 

311 411309by 361411309 

for Models 344,346: 

312415371 A by 344415371 A 

311 415818 B by 341415818 B 

Fran axle 

fromCh. No. 3122000001 

Front axle 

from Ch. No. 362 200 001 

FRONT AX LE BEAM 

Front axle beam 

use 

to Ch. No. 127 587 

311405105Al106A!129A/151 C/152C' 

131405 129/311 705237 B/261 A 

from Ch. No. 127 588 to 483 592 

311405105 Ai 106 A/129 A /311 705237 B /261 A 

additionally to Ch. No. 315206671 

311401205 A 

Front axle beam 

use 

to Ch. No. 127 587 

311405105 A / l06 A/129 A/151 C/152 C 

131 405 129/311 705237 B/261 A 

from Ch. No. 127588 to 483 592 

311 405 105 A/106 A/129 A/311 705 237 B/261 ;:. 

additionally to Ch. No. 315206671 

311 401 205 A 

311,3~3,315,317,343, 

345,361, ~63,365,367 

311,313,315,317, 

361,363,365,367 

312,314,316,318,344, 

346,362,364,366,368 

312,314,316,318, 

362,364,366,368 

M 594 

311,313,315,317,343, 

345,361,363,365,367 

312,314,316,31 ,344. 

346,362,364,366,368 

Illustration 23 Type 3 /I - 3 

$up,>lemcI11 8 



18515 1 Grease nipple A 6 2 

3 18523 1 Grease nipple 86 2 

4 311 401 205 A Securing plate 2 

for torsion arm 311 405 151 C 1152 C 

5 311 401 245 Grease nipple A 6 x 28 2 

from Ch. No. 315 000001 to 315 057 000 

6 311401273 A Rubber stop - Torsion arm, lower 2 

7 311 401 275 Rubber stop - Torsion arm, upper 2 

(8) 311 401 301 Needle bearing (47 mm dio.) 2 

for torsion arm, lower 

to Ch. No. 127 587 

(8) 311 401 301 A Needle bearing (47.2 mm dio) X 

for torsion arm, lower 

to Ch. No. 127587 

8 311401301 C Needle bearing (50 mm dia.) 2 

for torsion arm, lower 

from Ch. No. 127588 

(8) 311 401 301 0 Needle bearing (50.2 mm dio. ) X 

for torsion arm, lower 

from Ch. No. 127 588 

(8) 311 401 303 Bush (47 mm dio.) X 

for torsion arm, lower 

to Ch. No. 127587 

use: 

311405 151 C / 152 C 

(8) 311401303 A Bush (47.2 mm dio.) X 

for torsion arm, lower 

to Ch. No. 127 587 

use. 

311 405 151 C / 152 C 

9 311 401 305 Needle bearing (44 mm dio.) 2 

for tors i on arm, upper 

(9) 311 401 305 A Needle bearing (44/2 mm dia.) X 

for tar sian orm, upper 

10 311 401 311 Synthetic bush - Torsion arm, lower 2 

to Ch. No 483 592 

11 311 401 317 Thrust ring (44.15 mm dio) 2 

for torsion arm, upper 

from Ch. No. 315000001 

(11 311401317 A Thrust ring (44.35 mm dio.) X 

for ors ion arm, upper 

from Ch. No. 315000001 

(11) 311 401 3 9 B Thrust ring (44.15 mm dia.) 2 

for tors ion arm, upper 

to Ch. No. 483592 

(11) 3'11401319 C Thrust ring (44.35 mm dio. ) X 

for torsion arm, upper 

to Ch. No. 483 592 

Illustration 23 Type 3 

!>uppJ"mcnl a 
4-4 



12 31 401 323 Synthetic bush - Torsion arm, upper 2 

to Ch. No. 483592 

13 311 401 331 B Metal bush - Torsion arm, upper 2 

from Ch. No. 315 000001 

14 311 401 335 A Metal bush - Torsion arm, lower 2 

from Ch. No. 315 000 001 

Illustration 23 Type 3 4 - 5 

Supp lement 8 



a 

MAIN GRO U P 4 FRONT AX lE Front suspen .SIO" 

HE ERrNG 

2
 

0- 7
 

30-­

29-- ®
 
33 @
 

27 {32 

13
 

®-26 
©/- 25 

9 . ·f ~ 33 28
 -24 
10 - 88-~ ~-31 

0-34
11
 

16
 

17
 

1S 14 
42 

41 

37 41 

39 38 36 

43 

3S 

40 

12 ..-@ 

46 45 44 

46 48 
49 

44
~ 45
 
47
 

50
 

Illustrel'IOil A 23 Typ 3
 4 - 6
 
SU;lP .. me", 8
 



MAIN GROUP 4 FRONT AX LE 

STEERING 
Key Port No. Description Qty. Type and model 

(1) 311 405105 A 

(1) 311 405 105 B 

(1) 311 405 106 

(1\ 311 405 106 B 

(2) 311 405 129 

2 311 405 129 

3 311 405 141 

4 311 405 151 C 

lLl) 311 405 152 C 

5 111 405 175 A 

6 N 12 825 1 

.. 

FRONT SUSPENSION 

Torsion arm, upper left 

from Ch. No. 315000001 

Torsion orm, upper, left 

10 Ch. No. 483 592 

use 

311 401 317 or 311 401 317 A and 

311 405129 A 

Torsion arm, upper, right 

from Ch. No. 315000001 

Torsion arm, upper, right 

to Ch. No. 483592 

use 

311 401317 or 311 401 317 A and 

311 405 129 A 

Seal 

for torsion arm, upper 

to Ch. No. 483 592 

Seal 

for torsion arm, upper 

from Ch. No. 315000001 

Expansion plug 

for torsion arm, upper, left 

from Ch. No. 315067000 

Torsion arm, lower, left 

use 

10 Ch. No. 127587 

311 401 303 or 311 401 303 A 

additionally to Ch. No. 483592 

131 405 129 

additionally to Ch. No. 315206671 

311 401 205 A 

Torsion orm, lower, right 

use 

to Ch. No. 127 587 

311 401 303 or 311 401 303 A 

add.itionally to Ch. No. 483 S92 
131 405 129 

additionally to Ch. No. 315206 671 

311 401 205 A 

Mounting bolt, lower - Shock absorber 

(oversize) 

Dowel pin grooved 4 x 25 

2 

2 

x 

" X 

Illustration A 23 lype 3 



(7) 311 405 179 

(7) 311 405 179 A 

7 131 405 129 

8 311 405 185 

9 102473 

10 11 670 1 

11 N 120082 

12 11 0088 

13 31140531lD 

14 311 405 311 E 

(13) 3 1 405311 F 

(13) 311 405312 D 

(14) 311 405312 E 

(13) 311 405 312 F 

15 311 405313 

321 

3
 

Seal 56 mm dia. 2 

for torsion arm, lower 

to Ch. No. 127 587 

Seal 59 mm dia. 2 

for torsion arm, lower 

from Ch. No. 127 588 to 483 592 

Seal 2 
far tors ion arm, lower 

from Ch. No. 315 000001 

Stap - Steering knuckle 2 

Bolt, hex. hd. 8 x 35 2 

Washer 8. 1 2 
Lock washer B 8 2 

Nut, hex. M 8 2 

Steering knuckle, left 1 

from Ch. No. 3122000001 

Steering knuckle, left 

to Ch. No. 315220883 

use 

311 405625 A/641 B 

additionally to Ch. o. 315067 550 

311 405643 

Steering knuckle, left 

from Ch. O. 316000001 to 311 2500000 

use 

311 405625 A '641 B 

from Ch. O. 316000001 to 318198212 

Steering knuckle, right 

from Ch. No. 3122000001 

Steering knuckle, right 

to Ch. No. 315220883 

use 

311 405 625 A/641 B 

additionally to. Ch. No. 315067550 

3 1 405643 

Steering knuckle, right 

from Ch. No. 316 000 001 to 311 2500 000 

use 

from Ch. o. 316 000001 to 318 198212 

311 405625 A/641 B 

Gasket - Steering knuckle 2 

to Ch. No. 315220 883 

Bolt, hex. hd. M 8 x 40 4 

for boll joints, upper and lower 

to Ch. No. 273513 

Lack washer A 8 4 

"Typo 4 - 8
 



16 31 405321 A 

17 N 12011 2 

18 311 405325 A 

(18) 311 405326 A 

(20) 311 405 34 1 

19 311 405 343 

(20) . 311 40~n43 .f<.. 

20 3 11 405 343 B 

21 N121101 

22 N 1 0102 

23 N 11 137 1 

24 N185151 

25 N 12 115 1 

26 N 11 65 3 

(27) 311 405361 A 

27 311 405 361 B 

(28) 311405371 A 

28 311 405 371 C 

29 N 12240 1 

30 N 11 166 

(31) 311 405375 

31 311405375 A 

Bolt, hex. hd. M lU x 4U 4 

for boll joints, upper and lower 

from Ch. No. 273 514 

Lock washer A 10 4 

Steering arm, left 

use 

311 415811 C'N 112122 

to Ch. No. 317 500 000 

Sleeri ng arm, right 

use 

311 415812 C IN 11 2122 

10 Ch. No. 317500000 

Bolt, hex. hd. M 10 x 1 x 62
" . 2 

taCh. No, 315220883 

Bolt, hex. hd. M 10 x 1 x 52 2 
Bolt, hex. hd. M 10 x 1 x 38 2 

, from Ch. No. 316000001 to 311 2500000 

Boll, hex. hd, M 10 x 1 x 42 2 

from Ch. No. 3122000001 

Spring washer A 10.5 4 

Lock washer B 10 4 

Nut, hex. M 10 x 1 4 

Grease nipple A 6 4 

for ball joints, upper and lower 

10 Ch. No. 167880 

Spring washer A 19 4 

for boll joinls, upper and lower 

to Ch. No. 167880 

NUl, hex. M 18x 1.5 4 

for boll joints, upper and lower 

to Ch. No. 167880 

Boll joinl, upper 2 

to Ch. No. 273 513 

Boll joint, upper 2 

from Ch. No. 273514 

Boll joint, lo~er 2 

to Ch. No. 273513 

Boll joinl, lower' 2 

from Ch. No. 273514 

Spring washer B 20 4 

from Ch. No. 167881 

ut, hex. M 20 x 1. 5 4 

from Ch. No. 167881 

5eal 2 

for boll joint, lower 311 405 371 

10 Ch. No. 167880 

Seal 2 

for boll ioint. lower 311 405371 A/C 

Illustration A 23 Ty pe 4 - 9 

Supplamenl 8 



(32) 311 405377 S I 2 

fa boll joint, upper 

to Ch. No. 167880 

32 311 405377 A Seal 2 

fa) ball joint, upper 311 405 361 AlB 

3 311 405381 Plug 4 

for boll join , upper and lower 

34 311 405387 A Retaining ring 4 

for sea I 311 405 375 A/377 A 

(35) 311 405583 A Brake disc 2 

from Ch. No. 316 000001 to 311 2500 000 

35 411 407 075 Broke disc -~ 2 

from Ch. No. 3122000001 

(35) 361 405075 Brake disc 2 M 594 

from Ch. No. 3622000 001 

(36) 311 405595 A Splash shield - Brake disc 2 

from Ch. No. 316000001 to 311 2500000 

36 311 407 165 A Splash shield, left - Brake disc 

f{om Ch. No. 312 2000001 
(36) 311 407 166 A Sprosh shield, right - Brake disc 

from Ch. No. 312 2000001 

37 311 405597 Plug - Splash shield 4 

from Ch. No. 311 2500 000 

(38) N 120062 Lock washer B 6 2 

to Ch. No. 317 117143 

38 12013 1 Lock washer B 7 2 

from Ch. No. 317 117 144 

(39) N 102168 Bo!t, hex. hd. M 6 x 18 2 
,to Ch. No. 317 117 143 

39 10 226 1 Bolt, hex. hd. M 7 x 10 2 

from Ch. No. 317 117144 

(40) 311 405 615 Brake drum, front 2 

to Ch. No. 221 974 
-

40 311 405615 B Brake drum, fro~t 2 
from Ch. No. 221 975 to 315 220883 

use 

311 405 641 A 

from Ch. No. 221 975 to 315 067550 

(4 1) '~311 405 625 Taper roller bearing, inner - Front wheel 2 

to Ch. No. 318 189212 

4 *311 405625 A / Toper roller bearing, inner - Front wheel 2 

from Ch. No. 318 189213 

(42) <'311 405641 Oil seal 2 

for front wheel bearing 

to Ch. No. 315 067 550 

(42) ::'311 405 641 A Oil seal 2 
for front wheel bearing 

from Ch. No. 315067551 to 318 189212 

Illustration A 203 Type 3 4 - 10 

SUDe ,emen 8 



42 ~'311 405641 B Oil seal 2 

for front wheel bearing 

from Ch. No. 318 189213 

43 31 405643 Spacer ring 2 

for broke drum 

to Ch. No. 315067 550 

44 f~311 405 645 Toper roller bearing, outer - Front wheel 2 

45 ':'3 11 405 66 I Thrust washer 2 

for front wheel bearing 

(46) N 11 1642 Nut, hex. M 16x 1.5 2 

for steering knuckle 

to Ch. No. 315220883 

46 N 11 164 3 Nut, hex. M 16 x 1.5 left-hand thread 2 

for steering knuckle 

to Ch. No. 315220883 
47 . 131 405669 Clamping nut with screw 

for wheel bearing adjustment, left 

from Ch. No. 316000001 

(47) 131 405670 Clamping nut with screw 

for wheel bearing adjustment, righl 

from Ch. No. 316000001 

48 311 405 681 Lock plate - Nut, hex. 2 

to Ch. No. 315220883../ 

49 311 405691 Grease cop - Front wheel, left 

a Ch. No. 315220883 

50 131 405 691 Grease co p - Front whee I 2 

from Ch. No. 316 000001 

use 311 405 381 

(49) 311 405692 Grease cop - Front wheel, right 

10 Ch. No. 315220883 

Illustration A 23 Type 3 4 - 11 

SUPPlemenl 8 



MAIN G OUP4 FRONT AX LE Front springs 
STE ERliNG Fron~ shock absorbers 

17 16
 
15 14
 

17
 

2 

3 

17 

~ 
~ I 

I 
4 

• 

18 13 
19 

10 

5 
6 

I 

9
 
8
 

7
 
11
 

.. 

Illustration B 23
 Ty pe 3 4 - 110
 
SuDol m nl R 



MAIN GROUP /I FRONT A.X LE 

STEERING 
Key Part No. Description Oty. Type and model 

FRONT SPRINGS 

1 311 411 105 Torsion bar, left 

2 311 411 106 Torsion bar, right 

(3) N 10 058 1 Bolt, hex. hd. M lOx 15 2 

10 Ch. No. 315 195499 

3 N 10059 1 Boll, hex. hd. M 10 x 18 2 

from Ch. No. 315 195500 

4 N12.2302 Spring washer B 10 2 

5 111 411 151 Grub screw 3 

for torsion bar and stabilizer mounting 

6 111 411 155 lock nut - Grub screw 3 

7 311411161 lock plate. 1 
8 N 11 670 1 Washer 8. 1 1 

9 N 102404 Bolt, hex. hd. M 8 x 20 1 

10 311 411 309 Stabili zer 11. 0 mm dia. 

toCh. No. 316500000 311-318,343·346, M 267. 

from eh. No. 317000001 to 318500 000 

from Ch. No. 319 000 001 311·318,343-346 

(l0) 361 411 309 Stabilizer 13. 7mm dia. 

taCh. No. 366500000 361·368 

from Ch. No. 318015226 M 249: 361-368 

from Ch. No. 319000001 361·368 

11 N 10062 2 Bolt, hex. hd. M 10 x 28 

12 Nll1342 Nut, hex. M 10 

FRONT SHOCK ABSORBERS 

(13) 311413031A Shock absorber, front 2 

(311 431 031/A/K are supplied) 

to Ch. No. 317061 599 

(13) 31 1 4 13 03 1 D Shock absorber, front (heavy duty) 2 

to eh. No. 317061599 

13 31 1 4 13 03 1 G Shock absorber, front 2 

(311413031 ElF/G/l are supplied) 

from Ch. No. 317061600 

(13) 311413031M Shock absorber, front (heavy duty) 2 103 

from Ch. No. 317 061 600 

(13) 311 413031 N Shock absorber, front (adjustable) 2 

14 111413371 A Bush - Rubber gramme I 4 

15 111 413381 A Grommet Irubber) - Shock absorber 4 

(161 111413401 A Bolt - Shock dbsorber 2 

10 Ch. No. 64 915 

16 111 413403 A Bolt - Shoe k absorber 2 
from eh. No. 64 916 

Illustration A23 "Ty po 3 /I - 11 b 

SyPP lemon! 8 



17 N 12 112 1 Spring washer J 12.5 6 
18 N 12 111 1 Spring washer J 10.5 2 
19 N 11 0104 Nut, hex. M 10 2 

Illustration B 23 Ty pe J ,4' - 11 c 

S ... pplomont 8 



Illustration 24 T y p. 3 4 - 11 d 



18 14 26 

16 
15 

18 

MA I N R 0 U P 4 FRONT AXLE Steering gear 
STE,ErRING 

20 19
 

Illustration 24
, 
Suppl"m .. nt 7
 

2
 

;p
________ 25
 

11
 

________ 12
 

~~13 

Type 3 4 - 12
 



M A I GROUP RaNT AXLE "
 STEERING 
Key Part No. Description Qty. Type and model 

STEERING GEAR 

1 113415061 C Steering geor 

2 311415105 A Case - Steering geur 

3 311 415 129 B Cover - Steering gear case 

use: 

to Ch. No. 315079950 

311 415133 

4 311 971 223 Ground strop - Steering gear 1 

5 311 415 133 Plug - Steering gear case cover 2 

from Ch. No. 315 07995 

(6) 311 415 135 Gasket - Steering gear case cover 

to Ch. No. 311 2131 80S 

6 311415135A Gasket - Steering gear case cover 

from Ch. No. 311 2131 806 

7 N 102404 Bolt, hex. hd. M 8 x 20 4 

to Ch. No. 311 2131 805 

8 N 12241 2 Spring washer B 8 x 15 4 

to Ch. No. 311 2131 805 

9 N 10 242 5 Bolt, hex. hd M 8 x 25 4 

from Ch. No. 311 2131 806 

(8) N 122282 Spring washer B 8 4 

from Ch. No. 311 2131 806 

10 311 415 139 PlugMl4x1.5 

to Ch. No. 315 079 950 

11 311 415155 Mounting clamp - Steering gear 1 

12 111 415 159 Lock plate 2 

for mounting clomp 

13 N 10448 2 Bolt, hex. hd M 10 x 48 2 

14 311 415 193 Shim 0.20 mm X 

for steering worm 

( 14) 311 415 194 Shim 0.25 mm X 

for steering worm 

(14) 311 415 195 Shim 0.30 mm X' 

for steering worm 

(14) 311 415 196 Shim 0.35 mm X 

for steering worm 

(14) 311 415 197 Shim 0.40 mm X 

for steering worm 

(14) 311 415 198 Shim 0.45 mm X 

for steering worm 

(14) 311 415 199 Shim 0.50 mm X 
for steering worm 

15 311 415 205 Steer ing worm 

Illustration 24 Type 3 4 - 13 
Supplcm,,," 10 



16 311 415213 Identif icotion ring
 

for steering worm
 

17 311 415217 B Steering roller shaft 1
 

for steering worm
 

for steering roller shaft
 

18 411 417225 Boll bearing 2
 

19 31 I 415251 AdJusting screw - Steering worm 1
 

20 311 415 261 Lock nut - Adlusting screw 1
 

21 113415263 Adjusting screw - Steering roller shaft 1
 
22 N 11 157 1 Nut, hex. M ox I 1
 

23 311 415265 Shim 2 0 mm X
 

(23)	 31 415266 Shim 2 05 mm X
 

for steering roller shaft
 

(23)	 311 415267 Shim 2. 10 mm X
 

for steering roller shaft
 

(23)	 311 415268 Shim 2.15 mm X
 

for steering roller shaft
 

(23)	 311 415269 Shim 2.20 mm X
 

for steering roller shaft
 

(23)	 311 415270 Shim 2.25 mm X
 

for steering roller shaft
 

for steering roller shaft
 

24 N 12 307 1 Lockring 17 x 1
 

25 14905 1 Seal B 24 x 37
 

26 31 415 277 Seal - Steering worm
 

Illustration 4	 Type 3 4 - 14
 
Supp '1Il!nl 10
 



.... 
m 

Illustration A24 Type 3 4 - 15 



MAIN GROUP 11	 FONT AXLE Steering wheel. Steering column 

STEERING 

55
 

56
 

/ 

64 

50 
49 5217 

8 
/ 

(~Yl 
1--­

J-s: 
47 

6 
2 

53 
21 

,(~ ~ 

11 

35 ~~ 

~/! 
58 / 
57 

@ 

22 

(r@j, 
25 

14 

10 

46 

1 16 
43 -. 

46 

45 

19 

. n A24llluslratio	 Type 3 4 - 16
 

Supp lemen! 9
 



MA I N GROUP 4 FRONT AXLE 

STEERING 
Key Port No. Description Qty 

111 415409 

2 311 415413 

3 111 415417 

4 113415421 

5 N 12228 2 

6 N 12 1082 

7 311 971 935 

8 111 971 246 

9 113 415 431 A 

10 111415421 

11 N 12 241 2 
12 113 415431 A 

(13) 311 415475 

13 311 415475 A 

(14) 311 415501 C 

14 311 425501 D 

15 311 415 505 

( 151 341 415505 

16 111415521D 

17 113 415 531 

18 111 415 539 

19 N 103404 

STEERING WHEE L, 
STEERING COLUMN 

Flange 

for steering worm 

Flange 

for steering column 

Coupling diSc 1 

Bolt, hex. hd M 8 x 32 4 

for couplin'g diSC 

Spring washer B 8 4 

Spr Ing washer A 8.4 1 

to Ch. No. 3102500000 

Push-on connector 

for coupling disc 

to Ch. No. 3102500000 

Ground strop 

for coupling diSC 

from Ch. No. 311 2000001 

Nut, hex M 8 (self-locking) 4 

for coupling disc 

Bolt, hex. hd. M 8 x 32 

for steering worm flange 

Spr ing washer B 8 x 15 1 

Nut, hex. M 8 (self-locking) 1 

Thrust ring - Steering column 1 

from Ch. No. 318000 001 to 319500000 

Thrust ring - Steering column 

from Cn No. 3102000001 

Steering column 

10 Ch. No. 311 2500 000 

use' 

from Ch. No. 318 000 001 to 311 2500 000 

111 953535 D 

Steering column 

from Ch. No. 3122000001 

Steering column 

to Ch. No. 317 500 000 

Steering column 

to Ch. No. 349500 000 

Locking shell 2 

o Ch No. 310 2500000 

Lock ring - Steering column 

Clomp - Steering column 

Boll, hex. hd. M 8 x 40 

Type and model 

311-318, 361~368 

311-318,361-368 

343-346 

Illustration A24 Type 3 4 - 17 



20 113415431 A 

21 311 415535 

22 311 425555 A 

23 N 102387 

24 N 12 241 2 

25 N 11 525 2 
(22) 113415565F 

26 341 415565 

27 311 415 573 

28 311 415 583 

29 311 415585 

30 113415587 A 

31 113415589A 

32 113 415 593 A 

33 311 415603 

(34) 311 415 605 

34 311 415605 B 

(35) 311 415607 

35 311 415 607 A 

36 311 415609 

37 311415613 

Nut, hex. M 8 (self-locking) 1 

Retaining plug - Steering column 1 

from Ch. No. 318000001 

Tube - Steering column 

from Ch. No. 3122000001 

Bolt, hex. hd. M 8 2 

Spring wosher B 8 2 

. Washer A 8.4 2 

Tube - Steering column 1 

from Ch. No. 318000001 to 311 2500 000 

from Ch. No. 319121 437 (LHD) 

from Ch. No. 3102000001 (LHD) and (RHD) 

(shorten to 375 mm - 1013/ t6in \ 

Tube - Steering column 

to Ch. No. 317500000 

Sea I - Steeri ng co Iumn tube 

to Ch. No. 317 500000 

Lockring - Boll bearing 

to Ch. No. 317500000 

Boll bearing - Steering column 

to Ch. No. 317500 000 

Thurs' spring 33 mrn - 15/16in. 

to Ch. No. 317 500 000 

Thurst ring - Thrust spring 

to Ch. No. 317 SOD 000 

Washer 

to Ch. No. 317 500 000 

Rubber mounting, lower 

for steering column tube 

to Ch. No. 317500000 

Boot - Steering column tube 

from Ch. No. 319 121 437 to 319500 000 

Boot - Steering column tube 

from Ch. o. 3102000 001 

Rubber mounting 39 x 47, lower 

for steering column tube 

from Ch. No. 318000001 to 319500000 

Rubber mounting 39 x 52, lower 

for steering column tube 

from Ch. No. 31 a2000 001 

Plote 

for rubber mount ing, upper 

to Ch. No. 317500 000 

Rubber mounting, upper, inner 

for steeri ng col urnn tube 

o Ch. No. 317500000 

3 1,313,315,317, 

361,363,365,367 

4 - 18Illustr~tlon A24 Type 3 

Supplemenl 10 



3B 311 415615 Rubber mounti ng upper, outer 311·318,361-368 

for steering column tube 

to Ch. No. 317 500 000 

(38) 341 415 617 A Rubber mounting, upper outer, with 343.346 

mounting plate - Steering column tube 

to Ch. No. 349 500 000 

39 311415619 Spocer sleeve 

to Ch. No. 315 020907 2 
from Ch. No. 315020 90B to 317500000 2 311-318,36 i -368 

(39) 343 415 619 Spacer sleeve 2 343·346 

from Ch. No. 345 020 90B to 349 500 000 

40 311 415 62 Mounting plate 311·318,361·368 

o Ch. No. 317 500 000 

41 N147111 Screw, cheese hd. M 8 x 65 

o Ch. No. 315020907 2 

from Ch. No. 315020908 to 317500000 2 311-318,361-368 

(41) N147141 Screw, cheese hd. M 8 x 60 2 343-346 

from Ch. No. 345 020 908 to 347 500 000 

42 N 120082 Lock washer B 8 '2 

·43 113415635 Mounting plate - Steering column tube 1 

from Ch. No. 318000001 to 311 2500000 

44 N 14 713 2 Screw. cheese hd. M 8 x 35 2 

45 N 10 23B 7 Bolt, hex. hd. M 8 x 15 2 

46 N 12 OOB 2 Lock washer B 8 4 

47 113 415 651 H Steering wheel 1 

from Ch. No. 3122000001 

(470) 311 415651 A Steering wheel 

to eh No. 3102500000 

use: 

113 951 531 F 

to Ch. No. 221 974 

4/61 - 7170 • 043 grey-black 

superseded by: 311 415651 0 (043) 

8/65 - 12/65 651 pigalle - 79 

8/65 - 12165 671 teak - 51 

470 311 415 65 0 Steering wheel 

from Ch. No. 311 2000001 to 311 2500000 

8/70 - 7/71 043 grey-bl ack' 

4B 113 415 660 A Cancelling ring with contact ring 

for Indicator switch 

from Ch. No. 3112000 001 

(48) 311415660 Cancelling ring with contact ring 

for Indicator switch 

from Ch. No. 311 2000 001 . 

(48) 113 4 15 661 B Self·cancelling ring 311-318,361.368 

for turn signal switch 

to Ch. No. 317500000 

illustratIon A24 Type 3 4 - 19 

Supplement 10 



(48)	 113415661 C Self-cancelling ring 311·~18, 361·368 

lor turn signal switch 

from Ch. No. 318 000 001 to 310 2500000 

(48)	 341 415661 A Self-cancelling ring 343·346 

for turn signal SWitch 

10 Ch. No. 349 500 000 

49 N 10 803 1 Screw, fillister hd. AM 3.5 x 10 3 

50 N 12 131 2 Shake-proof washer J 3.7 3 

51 N 12 239 1 Spring washer B 18 1 

52 N 11 1653 Nut. hex. M 18 x 1. 5 1 

53 113415669 B Emblem - Horn ring 1 

10 Ch. No. 311 2500 000 

54 113415669 E Cover 

For steering wheel 

from Ch. No. 3122000 001 

55 113 415 767 Eccentric ring 

For steering column tube 

from Ch. No. 319 121 437 to 319500 000 311,313,315,317,361, 

363,365,367 

from Ch No. 310 2000 001 

(56)	 113415769 Brocket 

for eccentric ring 

from Ch. No. 319121 437 to 319500 000 311,313 315,317,361, 

363,365,367 

from Ch. No. 310 2000 001 10 310 2500 000 

56 311 415769 Brocket 311,313 315,317,361, 

for eccentric ring 363,365,367 

from Ch. No 311 2000001 

(56)	 312415769 Brocket 312,314,316,318,362. 

For eccentric ring 364,366,368 

Irom Ch. No. 311 2000001 

57 N 10 238 7 Bolt, hex. hd. M 8 x 15 2 

58 12 241 2 Spring washer B 8 x 15 2 

59 N 11 5252 Washer A 8.4 2 

60 113415673 A Spring - Cover 4 

from Ch. No. 3122000001 

113415779 Insulation bush 4 

from Ch. No. 3122000001 

61 113415791 A Trim - Steering wheel 

from Ch. No. 3122000 000 

illustration A24 Type 3	 4 - 20 
Supplvm"I 10 



Illustration 824 Ty pe 3 4 - 21 



MA N GROUP 4 FRONT AXLE Steering drop arm. Tie rods 

STEERING Steering damper 

26
 
28
 

22
 

2
 

A 12
 

~@l11 
\ \ 10 

I 21
 

19
 

6
 

8
 

4 - 22
Illustration 824 Type 3
 

Supplement 7
 

I 



MAIN GROUP 4	 FRONT AXLE 

STEERI,NG 

Key Port No.	 Description Qly, Type and model 

STEERING DROP ARM. TIE RODS 

STEERING DAMPER 

311415371 A Steer ing drop arm 311,313,315,317, 

use 361,363,365,367 

311 415811 C/818 BIN 12212 2/N 12532 1 

to Ch, No. 317500 000 

(1)	 312415371 A Steer ing drop arm 312,314,316,318, 

use 362,364,366,368 

, 311415811 C/818 BIN 11 212 2/N 125321 .... 
to Ch. No. 317 500 000 

(1)	 341 415371 Steering drop arm 343,345 

to Ch. No. 347 SOD 000 

(1)	 341 415 371 A Steering drop arm 343,345 

from Ch, No. 348000001 to 349500000 

(l)	 344415371 A Steeri ng drop arm 344,346 

taCh. No, 349500000 

use 

to Ch, No, 348 006 918 

311 415811 C/341 415818 BI 

N 11212 2/N 125321 

2 211415747A Bolt, hex_ hd. M 12 x 1. 5 x 42 

for steering drop arm 

3 111 415 385 Lock plate 

4 113 415 907 C Rubber grommet - Steering drop orm 

5 211 415909 Bush - Rubber grommet 

6 311 415801 Tie rod, left 311,313,315,317,343, 

to Ch. No, 317500000 345,361,363,365,367 

for Models 343, 345 replace 

311 415 818 by 341 415 818 

6 311 415 801 B Tie rod, left 311,313,315,317,343, 

from Ch. No. 318000 001 345,361,363,365,367 

for Models 343, 345 replace 

311 415 818 B by 341 415 818 B 

(6)	 312415 801 Tie rod, left 312,314,316,318,344, 

to Ch, No. 317500000 346,362,364,366,368 

(6)	 3124158018 Tie rod, left 312,314,316,318,344, 

from eh. No. 318000001 346,362,364,366,368 

(7)	 311 415 802 Tie rod, right 311,313,315,317,343, 

to Ch. No. 317 500 000 345,361,363,365,367 

7 3114158028 Tie rod, right 311,313,315,317,343, 

from eh. No. 318000001 345,361.363,365.367 

Illustration 824	 Ty pe 3 4 - 23 

Suppl m.,nl 7 \ 



(7) 312 415 802 Tie rod, right 

to Ch. No. 317500000 

for Models 344, 346 replace 

311 415818 B by 341415818 B 

(7) 312 415 802 B Tie rod, right 

from Ch. No. 318 000 00 1 

for Model s 344, 346 repl ace 

311 415 818 B by 341 415 818 B 

(8) 131 415811 Tie rod end, straight, 

left-hand thread 

to Ch. No. 317 500 000 

8 311415811C Tie rod end, straight, 

left·hand thread 

from Ch. No. 318 000 001 

(9) 131 415 812 Tie rod end, straight 

right-hand thread 

to Ch. No. 317500 000 

9 311 415812 C Tie rod end, straight, 

right-hand thread 

from Ch. No. 318 000 001 

(10) 311 415818 Tie rod end, 

angled 90 

to Ch. No. 317500 000 

10 311 415818 B Tie rod end, 

angled 90 

from Ch. No. 318 000 001 

( 10) 341 415818 Tie rod end, 

angled 200 

to Ch. No. 347500 000 

(10) 341 415 818 B Tie rod end, 

angled 20~ 

from Ch. No. 348 000 001 to 349 500 000 

(11 ) N 11 210 1 Nut, slotted M 10 x 1 

to Ch. No. 317500 000 

11 N 11 2122 Nut, slotted M 12 x 1.5 

from Ch. No. 318000001 

(12) N 12 522 1 Cotter pin 2 x 22 

to Ch. No. 317 500 000 

12 N 12532 1 Cotter pin 3 x 25 

from Ch. No. 318 000 001 

3 113415835 Dust seal 

for tie rod end 

14 111 415837 Retaining ring 27 mm dia. upper 

for dust sea I 

( 14) 113415 837 Retaining ring 8.2 mm dia. lower 

for dust seal 

312,314,316,318,344, 

346,362,364.366,368 

312,314,316,318,342, 

344,362,364,366,368 

2 

2 

311·318,361-368 

311· 318, 361-368 

343·346 

343·346 

4 

4 

4 

4 

4 

4 

4 

Illustration 824 Ty pe 3 4 - 24 



15 111 41 '5 841 A Clomp 18 mm dia. 2 

for tie rod 

(see Workshop Bulletin V 94) 

16 N 101711 Bolt, hex. hd. M 8 x 1 x 32 2 

17 N 12 0082 Lock washer B 8 2 

18 N110182 Nut, hex. M 8 x 1 2 

19 141 415851 B Lock plate 2 

20 141 415855 A Taper ring 2 

(21) N 11 163 3 Nut, hex. M 14 x 1.5 1 

21 N 11 163 2 Nut, hex. M 14 x 1.5 left-hand thread 1 

22 311 425 021 Steering damper 1 

23 411 399 149 Nut, hex. M 10 x 1 (self-locking) 1 

24 113415907C Rubber grommet 1 

for steering damper 311 415 901/A/D; 

312415901; 311 425021 

(24) 211 415907 C Rubber grommet for steering damper 

311 415901 B; 312415901 A 

25 211415909 Bush - Rubber grommet 2 

26 113415949 Lock plate 1 

for steering damper 

27 N 10 440 1 Bolt, hex. hd. M 10 x 40 

28 111 101 461 Washer 10. ? x ?4 

...
 

Illustration 824 Ty po 3 4 - 25 

Supplement 7 



Type 3 4 - 26 



MAIN GROUP" 
PorI No, Oescr! pI ion Qty. 

311 498 011 

311 tl05625 

311 405641 

311 405645 

311 405661 

311!l9801fA 

311 405625 

311 405 641 A 

311 405645 

311 405661 

311498011 B 

311405625 A 

311 405641 B 

311 405645 

311405661 

REPAIR KITS 

Bearing set for 1 front whee I 

to Ch. No. 315067550 

compri sing: 

Bearing inner - Front wheel 

Oil seol 

Bearing, outer - Front wheel 

Thrust washer 

Bearing set for 1 front wheel 

from Ch. No. 315067551 to 318 189212 

comprising: 

Bearing, inner - Front wheel 

Oil seal 

Bearing, outer - Front wheel 

Thrust washer 

Bearing set for 1 front wheel 

from Ch. No. 318 189213 

comprising: 

Bearing, inner - Front wheel 

Oi I seal 

Beari ng, outer - Front whee I 

Thrust washer 

T y pc 3 4 - 27 
Suppl"m"nl 7 



T yp e 3 II - 28 


